



## TEST REPORT

Page 1 of 8

**REPORT NUMBER :** TUR08R015624

**APPLICANT NAME** Case Sihhi Tesisat ve Ventil San. Tic. Ltd. Şti.

**ADDRESS** Yukarı Dudullu 4. Esenşehir Mah. Yakut Sk. No: 2 Ümraniye - İstanbul  
FAX NO : 0216 452 78 25  
Attention :Murat Tuna (mtuna@tunadanismanlik.com)

**PART DESCRIPTION :** One sample of Pressure to drop

**DATE IN :** 10 March, 2008

**DATE OUT :** 14 March, 2008

**REQUEST :** RoHS Test was performed on the item.

**RESULTS :** See attachment

**CONCLUSION :**

Testing Item	Conclusion
Sample	PASS

The test results relate only to the items tested. The report shall not be reproduced except in full, without the written approval of the laboratory. The reported uncertainty is based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of approximately 95%. The uncertainty evaluation has been carried out in accordance with ISO/IEC 17025 and UKAS accreditation requirements. Unless otherwise is specified, all Pass or Fail results are given without uncertainty considered. When uncertainty is taken into account, the result may be borderline. Borderline results need to be re-tested to determine their disposition up to customer's decision. Opinions and interpretations expressed herein are outside the scope of UKAS accreditation. Tests marked (\*) in this test report are not included in the UKAS accreditation schedule for this laboratory.

Nesrihan Sözer  
Chemical Laboratory Manager



2111

Intertek Test Hizmetleri A.S.  
Fatih Cad. Dereboyu Sok. No.: 4 / 2 34303 Halkalı - İSTANBUL / TURKEY  
Phone : +90.212. 471 00 65 Fax: +90.212. 471 11 72  
e-mail : labtest.turkey@intertek.com  
www.intertek-labtest-tur.com



015624